o
CANYCY'

PARTS LIST




5339
5332
5333
5332
5335
5332
5336
5335
5336
5332
5336
5336
5336
5335
5341
5332
5333
5332
5332
5333
5332
5332
5332
5335
5335
5335
5332
5339
5335

CM250

OO00A
O10A
020A
O30A
100A
120A
125B
130A
200B
205A
210A
220A
230A
235A
240A
250A
300A
310A
320A
330A
340A
350A
400A
405A
410A
420A
430A
500A
530A

H /8

Table of Contents

TV ( BN ) Engine( Japan )

Iy arbka—)L Engine Control

T (ER)

2)3r)R Fuel Tank

JL—.,. Frame

Electric( Japan )

J0A> k78— Front Cover

1J77//85— Rear Cover

I\ /18— Bumper

2yYaY Transmission
HSTAZ>% HST Tank
2AUk7OR)L Front Axle
E)2B4¥ Front Tire
a9 B4Y Rear Tire
FoUasTo2Y (J379) Power Line ( Drive )
KoyaoFo2Y (A)7\)Power Line ( Cutting )
H1)/\IF™ Cutting Rotary
ATTFYY Steering
ET##ELN—( EIL—F EHSTL/\— ) Drive
TOAN) L iN— Auxiliary Shift Lever
JL—*( & ) Brake( Left )
F708vwsL/\— Diff. Lock Lever

Lever (Brake LHSTL)

*—k Seat

AYNJ2Y Link

HEHYLA—( HST E#&4E )Cutting Adjust( HST Lever L)
#11)/\H/\— Cutting Blade Shield
$11)7\ Cutting Blade
$)\TL—=F Cutter Brake
<7—27( ER ) Mark( Japan )

72 ( ER )

Accessories( Japan )

Contents-1

2012/June

3~4
5~6

9~10
11
12
13
14~15
16
17
18
19
20~21
22~23
24~25
26
27
28
29
30
31
32~33
34
35
36~37
38



5339 000A =y (EHN)

o g

Forward

Engine ( Japan)

RH

4.
LH
R HamES e B = < |E R w &
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5339 0001 000 |IV¥'v ENGINE 1 |EH722DS7010
2 5335 0005 000 |7°-Y) PULLEY 1
3 K814 0110 040 |F b BOLT 4 |M10 x 40(8T)
4 F301 0110 000 |FFvb NUT 4 [M10
5 5332 0006 000 |Aky STOPPER 1
6 K710 0108 020 |Fi'/bb BOLT 2 |M8x20(7T)
7 5332 0011 000 |7'549b BRACKET 1
8 K700 0106 020 |Fi Lk BOLT 2 |M6 x 20(7T)
9 5335 0012 000 |hn'— COVER 1
10 K110 0108 016 |Fi Ik BOLT 4 |M8x16
11 53350013 000 |7°749b BRACKET 1
12 5332 0014 000 |4vYaL—4 INSULATOR 1
13 5335 0015 000 [4vYaL—4 INSULATOR 1
14 5335 0016 000 |hn'— COVER 1
15 F300 0106 000 |Fivyh NUT 4 |M6
16 5332.0017 000 [4v¥aL—4 INSULATOR 1
17 5332 0018 000 |f>ial—42 INSULATOR 1
CM250 2013/May




5332 010A =¥ =arvbie—/L Engine

= to Engine
I

Control

Rl HaES LR B% = <+ |=E BREH ® *
#
K %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0101 000 JAAYMLLN'—ASSY LEVER 1
1-1 5332 0101 100 |71Y¥— WIRE 1
2 K700 0106 012 |F#' )L+ BOLT 1 M6 x 12(7T)
3 F300 0106 000 |FFvb NUT 2 |M6
CM250 2011/December




5333 020A FoYv (EN)

Electric ( Japan )

R MRES BB R Bl = <+ |= RS & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0202 001 |n—%2Z HARNESS 1
1-1 | 0980 1003 002 Jt1—2" FUSE 1 |30A
1-2 | 0980 1001 002 Jt1—2" FUSE 1 |10A
2 0980 7201 704 |7'523—+ CODE 1 |20-L1700
3 3705 3901 000 |n'y7Y BATTERY 1
4 5332 0203 000 |77 LAMP 1
4-1 5332 0203 100 |7 BULB 1
5 3714 0491 000 |YL— RELAY 1
6 3714 8075 000 |YL— RELAY 1 187 —=YL—(R4-H
7 3718 0425 000 |*—YA{yFAssy SWITCH 1 N7 —1L—(&1t)
7-1 | 37180425100 |¥—Assy KEY 1 |
8 5332 0205 000 |219F SWITCH 1 ANYRSASW
9 5313 0205 000 |77+—% METER 1 |
10 5310 0208 000 |49¥ SWITCH 1 t—JF4SW(T'L—%)
11 F204 0105 016 |#LRA SCREW 2 |M5x16 |
12 5306 3541 000 |2{vF SWITCH 2 Z—JT4SW(E—FTF. hUnI797)
13 F242 0103 020 |FAtLRA SCREW 4
14 F300 0103 001 |F¥vb NUT 4 M3
15 F300 0106 000 |FFvh NUT 2 |me
16 3643 0217 000 |v4+A3-} MINUS CODE 1
17 3522 0231 000 |v4+A3-} MINUS CODE 1
18 3522 0238 100 |4y7°44+ TAP TIGHT 3
19 3712 0315 000 |4Y)y7’ CLIP 5
20 3637 0254 000 |7°5AFyIn'UE BAND 8
21 5333 0207 000 |¥+y7° CAPASSY 1

CM250

2019/October




5333 020A Fvvv (EHN)

Electric (Japan)

Rifi BaEsS B 5 B Fh Bl = <+ |5 BREH " =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
22 K110 0108 016 [F#'ILb BOLT 1 |M8x 16(4T)
23 A300 0106 001 |FFyh NUT 2 |M6
24 3652 0631 000 |7'Fyh BRACKET 1
25 5332 0207 000 |7°L—F PLATE 1
26 0050 2110 083 |957° CLAMP 1
CM250 2011/December




5332 030A RvVavu#r”7 Fuel

Tank

to Engine
24—
16— || 13
23— 3 | o
14—
15—&
R MRES BB R Bl = <+ |= RS & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0302 005 |4/9ASSY TANK ASSY 1
1-2 | 5332 0304 001 |45'=%" GAUGE 1
1-3 | A222 0106 014 |#73%Y° SCREW 2 |M6Xx14
1-4 | 5332 0305 000 |7°L—F PLATE 1
1-5 | 5332 0321 000 J¥—1 SEAL 1
1-6 | F242 0105010 |FA'fALRA SCREW 3 |[M5x10
2 5332 0306 000 |7°57yh BRACKET 1
3 5332 0307 000 |7°547yb BRACKET 1
4 5332 0318 000 |#HI'TL GROMMET 2
5 F301 0108 000 |FFyb NUT 2 |ms8
6 5332 0308 001 |7°547yh BRACKET 1
7 5332 0309 000 |hn'— COVER 1
8 5332 0311 000 |3°L1% GROMMET 1
9 5332 0312 000 |3'L1% GROMMET 1
10 5332 0313 000 |3'L1% GROMMET 1
11 5332 0314 000 |3'L1% GROMMET 1
12 5332 0315 000 |H—2 HOSE 1 |p8x 14
13 0050 1100 140 =AYb BAND 2
14 5305 0329 000 |71—I)avY COCK 1
15 F300 0106 000 |F3vh NUT 1 |m6
16 5332 0316 000 |H—2 HOSE 1 |p6%x 135
17 3712 0315 000 |4Yy7° CLIP 1
18 3637 0254 000 |7°5AFyon'UE BAND 2
19 5332 0317 001 |4v¥al—4% INSULATOR 1
20 A351 0108 002 |UFvk NUT 2 |ms8
CM250 2017/October




5332 030A RvVavu#r”7 Fuel

2

to Engine

—Cam
16—

23—

Tank

R HamES e B = < |E R w &
#
%

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS

21 5321 0302 000 |7’ CAP 1

22 5321 0303 000 |74)L4— FILTER 1

23 0050 1100 130 |h—AN'UE BAND 2

24 3513 3131 000 |7'7AFyIn Ub BAND 2

25 0050 2110 083 |57 CLAMP 1

CM250

2017/October



5335

100A

7lL—A Frame

R HEES EIELE B 5f =1 RS #® i &
#
i3
NO. PART NO. PART NAME DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
2 A650 0100 600 |4")=RA=97L NIPPLE GREASE A-M6
3 0040 1301 200 |7 'AAyb GROMMET C-30-NG-79-F
2011/December

CM250




5332

120A 7wvarhhn—

Front Cover

R MRES BB R Bl = <+ |= RS & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 1201 0Q0 |5v7°hin'— COVER 1
2 A252 0160 012 |F5R3%Y SCREW 1 IM6x12
3 5332 1202 0Q0 |70k — COVER 1
4 5332 1205 000 |7°L—} PLATE 1
5 K700 0106 012 |F#"Jvb BOLT 6 |M6x127T)
6 3583 4019 000 |oybhiiNg— ROD HOLDER 2
7 5332 1203 000 |ATv7" STEP 1
8 5332 1204 000 |ATv7" STEP 1
9 K110 0108 016 |Fk Ik BOLT 8 |M8x16
10 5332 1206 000 |hn'— COVER 1
11 53321207 000 |7°5479h BRACKET 1
12 5313 1294 000 |bY)L TRIM 2
13 3643 1295 000 |7Ya9xy’ BOLT 5
14 5332 1208 000 |7°749b BRACKET 1
15 0350 0140 818 |PW WASHER 4 [8x18x1.6
16 5332 1209 000 |7°L—F PLATE 2
17 A351 0108 002 |UFvk NUT 2 |ms8
18 5332 1211 000 |7°L—} PLATE 1
19 5332 1214 000 | —/L¥+yF CATCH 1
20 5332 1213 000 |7°L—} PLATE 1
21 3661 1457 100 |49)y7’ CLIP 2
22 H242 0103 005 |+A"tLZB SCREW 2 [M3x5
23 A222 0103 010 |#73%%° SCREW 2 [M3x10
24 F300 0103 001 |FFyb NUT 2 |m3
CM250 2013/July




5336

RH

26—

Forward

125B U7h/3—

M
a0
;ﬂ% 7
[ (/]

4

7

Rear

;;//////////

7
o

2,
Uy,

Cover

Rl HaES LR B = <+ |=E BEBREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 1251 0Q1 [An'— COVER 1
2 5332 1252 0Q1 [An'— COVER 1
3 5335 1256 000 |5")y7’ GRIP 2 |Gold
4 5332 1256 000 [7'7%vb BRACKET 1
5 5332 1257 000 [7'%vyb BRACKET 1
6 K710 0108 020 |Fi' )Lk BOLT 4 |M8 x 20(7T)
7 K110 0108 016 |Fi' )L+ BOLT 14 |M8 x 16(4T)
8 5332 1258 000 |hn'= COVER 1
9 5333 1261 000 [y BUMPER 1
10 F301 0108 000 |FFvyh NUT 4 |M8
11 5332 1263 000 |7'749b BRACKET 1
12 5236 1341 000 |71v— WIRE 1
13 0350 0140 818 |PW WASHER 1 |8x18%x1.6
14 0520 0125 016 |7JE"Y PIN SPLIT 1 |25x16
15 5332 1253 000 [hn'— COVER 1
16 K710 0108 012 |Fi')Lb BOLT 8 |M8x12(7T)
17 5332 1265 000 [hn'— COVER 1
18 5201 3608 000 [n'% SPRING 1 |#92
19 3673 1247 000 |4V¥alb—4% INSULATOR 1
20 5335 1251 000 [hn'— COVER 1
21 5332 1271 000 [I7'+/—5— INSULATOR 1 |EE-1010
22 5321 1268 000 |4V¥alb—4% INSULATOR 1
23 5335 1252 000 [hn'— COVER 1
24 5335 1253 000 |M)A TRIM 1
25 5335 1254 000 |M)A TRIM 1
CM250 2012/August




5336

RH

'/47///
i
/////,/// /////

125B U7 H/3—

T i
T ////// /////
2 /// /
g

Rear

Cover

Forward
Rl HaES LR B = <+ |=E BEBREH ® *
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
26 5335 1255 000 |M)A TRIM 1
27 5332 1269 000 |hn'— COVER 1
28 5332 1269 500 [Hn'— COVER 1
29 5332 1269 800 [nAUFIRY SCREW 4 14.0x14
30 5332 1272 000 |7°L—} PLATE 1
31 5335 1271 000 |4»¥ab=% INSULATOR 1
32 5332 1278 000 |4VYal—4 INSULATOR 2
33 5335 1272 000 |4v¥ab—4% INSULATOR 1
34 5335 1257 000 |hJL TRIM 1 |L=385
35 5332 1276 000 |7°L—F PLATE 1
CM250 2012/August




5335 130A

INUIN—

Bumper

Rl HaES LR B% = <+ |=E BREH ® *
1
K %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 1095 000 |~V BUMPER 1
2 F301 0108 000 |FFvb NUT 2 |M8

CM250

2011/December




5336 200B

14

14-1

!

(142 |14-7 ] 145
| 14-6 | 14-4 (14-3 |
A .'I | I‘. 1

W

|
f

Ivi¥ay Transmission

R HRES EB &R R B = " # A5 #® 5 &
1
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5333 800A 000 |3v¥3vAssy TRANSMISSION 1
2 K712 0112 025 |Ff Vb BOLT 4 |M12x25
3 K814 0108 050 |F& Ik BOLT 2 |M8x50
4 F301 0108 000 |FFvb NUT 4 |M8
5 5316 8105 002 |HST HST 1 |BDR326
6 K710 0108 025 |F# Vb BOLT 5 |M8x25(7T)
7 5332 2003 000 |7°L—F PLATE 1
8 3557 2031 001 |7 PULLEY 1
9 0572 0005 028 |%— KEY 1
10 5335 2023 000 |77V FAN 1
11 5332 2004 000 |7°L—F PLATE 1
12 K700 0106 014 |Fk L+ BOLT 3 |M6 x14(7T)
13 5332 2005 000 |Yv% LINK 1
14 5332 2008 000 |HST=1—-b5L7yY NEUTRAL ASSY 1
14-1 | 5332 2009 000 |7'%vh BRACKET 1
14-2 | 5310 3108 000 |h'4+ GUIDE 2
14-3 | 5310 3109 000 [#'JLb BOLT 1
14-4 | 5310 3109 500 |x7")v4 SPRING 1
14-5 | 3652 0702 000 [|Yvyik'—IL JOINT 1 |Mé
14-6 | A300 0106 001 |Fvk NUT 2 |m6
14-7 | A300 0106 003 |Fvb NUT 3 |mé
15 F300 0106 000 |FFvb NUT 3 |meé
16 0350 0140 818 |PW WASHER 1 |8x18x1.6
17 0520 0125 016 7Yty PIN SPLIT 1 |2.5x16
18 5332 2016 000 |7°547yh BRACKET 1
19 K712 0110 020 |JF& b BOLT 1 |[M10x 20
CM250 2019/October




5332 205A HST#»Z7 HST Tank

11
R MRES BB R E%| &= =1 A5 % & &
#
i

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS

1 5332 2051 000 |4v% TANK 1

2 3640 6034 000 |TN#& ADAPTER 3 [1034-06

3 0833 0001 200 |/-IL7Yo4 WASHER 1 |Sw-12

4 K712 0112 020 JFi Ik BOLT 1 |M10 %20

5 5347 2071 000 |74)L% FILTER 1

5-1 5347 2071 200 |ILAvb ELEMENT 1

6 K710 0108 012 |Fi Vb BOLT 5 [M8x12

7 3667 6021 000 |h—2 HOSE 1

8 3677 6333 000 |H—2 HOSE 1 |L35-9

9 5332 2053 000 |7%°7°% ADAPTER 1 |1065-06

10 53102058 000 |74'7°% ADAPTER 1 ]00Z0438R0

11 5332 2057 000 |#H—2 HOSE 1 |HI-MID15

12 5313 1229 000 |7+ WASHER 2

13 F301 0108 000 |F¥vb NUT 2 |M8

14 5332 2054 000 |hn'— COVER 1

15 3308 2114 000 |nuUb BAND 2 |19-28

16 5332 2055 000 |F1y1ty CAP 1 |KRM-AG2

17 5332 2056 000 |7")—#"F+v7’ CAP 1 |G3/8

18 3513 3131 000 |7°7AFY)nUb BAND 1

19 5210 0099 100 |SKn'4v%'— BAND 1

CM250

2020/June




5336 210A 7vurhk7Z7ALV Front

/41 9

Ax1le

Forward

R HEES EIELE

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5336 2101 000 |¥'V¥vy') F AXLE 1 |F1-2wD
2 5332 2103 000 |E™v PIN 1
3 K710 0108 020 |Fif'ILb BOLT 4 M8 x2007T)
4 5333 2102 000 |7'y¥a BUSH 4
5 5333 2103 000 [7'y¥a BUSH 2
6 5333 2104 000 |AT7YY9 +v4IL R KNUCKLE R 1 |Nomal
7 5306 2121 000 |hn'— COVER 2
8 0350 0140 822 |PW WASHER 8 [8x22x1.6
9 F301 0108 000 |F¥yk NUT 25 |m8

10 5333 2105 000 |ATTYYI F99IL KNUCKLE L 1 |Nomal

11 5323 2122 000 |47 PIPE 2

12 5305 2126 000 |#4 )bk R HUB 2

13 0750 0562 044 |A'7)u9" BEARING 4 16204DDU

14 5305 2132 000 |WNY° WASHER 2

15 K712 0112 025 [FikILb BOLT 2 |M12x25

16 5333 2106 000 [+99L7—LR ARM R 1

17 5333 2107 000 [F997—AL ARM L 1

18 0350 0161 430 |PW WASHER 2 [14x30x3.0
19 A350 0114 001 Uty NUT 2 [m14

20 5333 2108 000 |3'h1% RUBBER 2

21 0350 0160 828 |PW WASHER 8 |8x28x%x3.0
22 5323 2131 001 |h'—} GUARD 1

23 5323 2129 001 |h'—F GUARD 1

24 5323 2132 000 |3'h44% RUBBER 2

25 5333 2109 000 |3'h44% GUBBER 1

CM250 2011/December



5336 210A 7vurhk7Z7ALV Front

Ax1le

Forward

R MRES HmEH & %

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
25 5333 2109 000 |3°'L44% RUBBER 1

26 5333 2111 001 |7'L—F PLATE 2

27 5333 2112 000 |3'h4% RUBBER 1

28 5333 2113 000 |7°L—F PLATE 1

29 5336 2114 000 |3°L44% RUBBER 1

30 5333 2115 000 |77k BRACKET 1

31 A301 0108 001 |Fvb NUT 1 |M8

32 A301 0108 003 |Fvb NUT 1 |M8

33 A650 0100 600 [4Y)—A=y7lb NIPPLE GREASE 2 |A-M6

CM250 2012/February



5336 220A BLUV¥A4¥ Front Tire

Rl HaES LR B = <+ |[= BREH ® *
#
K %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5335 2201 000 |44¥ASSYR TIRE ASSY 1 ]4.00-7-2PR
-1 5332 2202 000 |44 % TIRE 1 ]4.00-7-2PR
1-2 5332 2203 000 [F1—7" TUBE 1 ]4.00-7
-5 A110 0108 016 | Vb BOLT 4 |M8Xx16
— H301 0108 001 |SFvk NUT 4 |M8
- 5335 2202 000 |Y)LAssy WHEEL 1 |GOLD
2 5335 2205 000 |44 ¥ASSYL TIRE ASSY 1 ]4.00-7-2PR
2-1 5332 2202 000 |44% TIRE 1 ]4.00-7-2PR
2-2 5332 2203 000 |[F1—7" TUBE 1 ]4.00-7
2-5 A110 0108 016 |# Wb BOLT 4 |IM8Xx16
2-6 H301 0108 001 |SFvb NUT 4 |M8
2-17 5335 2202 000 |YAAssy WHEEL 1 |GOLD
3 K712 0110 020 |F#'ILb BOLT 8 |M10x20
CM250 2011/December




5336 230A =zl HA¥Y Rear Tire

Rl HaES LR BE% & BREH ® *
K
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5335 2301 000 |44¥ASSYR TIRE 1 |17 x8.00-8-4PR
-1 5332 2302 000 |44 ¥ TIRE 1 |17 x8.00-8-4PR
1-2 5332 2303 000 [F1—7" TUBE 1 ]17X800-8
- A110 0108 016 | Wb BOLT 6 |M8x16
- H301 0108 001 |SFvk NUT 6 |M8
= 5335 2304 000 |H{ILASSY WHEEL 1 |GOLD
2 5335 2305 000 |44 YASSYL TIRE 1 |17 x8.00-8-4PR
2-1 5332 2302 000 [44¥ TIRE 1 |17 x8.00-8-4PR
2-2 5332 2303 000 |F1—7" TUBE 1 |17X800-8
2-3 A110 0108 016 |H I+ BOLT 6 |M8x16
2-4 H301 0108 001 |SFvb NUT 6 |M8
2-5 5335 2304 000 |K4ILASSY WHEEL 1 |GOLD
3 F114 0112 025 |£LRA BOLT 8 |M12x25
CM250 2011/December




5335 235A KFularsvXY (Yv=zy) Power Line ( Drive )
6
7
7\
®
R BRES BRmAH %l = <+ |E R E i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5332 2351 001 |FvYav7—A TENSION ARM 1
2 3535 3121 000 [7vvav7’—) PULLEY 1
3 0796 0161 825 [DU7'v¥a BUSH 1 |16x18x25
4 3513 3127 000 [R7°vy° SPRING 1
5 0852 1300 035 [VA'jLb BELT 1 |sB35
6 3606 2015 000 |7vyaynyoyt” BOLT 1 |p8
7 F301 0108 000 |FFvk NUT 2 |m8
8 0740 0001 600 |CYuy" RING 1 |s16

CM250

2012/February




5341

240A Foularsoiay

(1) Power

Line

( Cutting

)

R HRES BB B R B = < |E R B 5 &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 0852 1600 037 JvA'lLb BELT 2 |SGLB37
2 5341 2401 000 |TvYav7—4 TENSION ARM 1
3 0796 0202 315 |DU7'YY2 BUSHING 2 |20x23x15
4 7301 2006 000 |VLA SHIM 1
5 0740 0002 000 |CYvy RING 2 |s20
6 5317 2411 000 |7°-Y PULLEY 1
7 0741 0004 200 |cyvy RING 1 |H42
8 0750 0560 044 |A'7Yuy BEARING 2 |6004
9 5207 2106000 |4957°4 SEAL 1
10 5332 2405 000 |7°=) PULLEY 1
11 0571 0007 040 |%— KEY 1 |7x40
12 0350 0170 832 |PwW WASHER 1 |8x32x45
13 K710 0608 025 |F&' b BOLT 1 |M8 % 25(7T)
14 5201 2319 000 |27°))° SPRING 1
15 0350 0151 222 |Pw WASHER 1 [12x22x23
16 0742 0101 200 |EYvy RING 1 |p12
17 5347 2405 000 |27°))° SPRING 1
18 5332 2406 000 |Ln— LEVER 1
19 3611 1807 000 |33’ L GROMMET 1 |c-6
20 5332 2407 000 |tV PIN 1
21 K700 0106 014 |F# )Lk BOLT 1 |M6 x 14(7T)
22 5332 2408 500 |74%— WIRE 1
23 5332 2409 000 |t574%EY PIN 1 | p10x45
24 0350 0141 022 |PwW WASHER 2 [10x22x1.6
25 0520 0132 025 |7t PIN SPLIT 1 [3.2x25
26 3513 3131 000 |7°5AFyon'UE BAND 2
CM250 2013/October




5332 250A AU /KRy Cutting

-1

I A

Rota

ry

10
- //
SREE O, tIRRTORMIRNETS,
1-7 ~ -
>/> ~ 9\0 f,.--—-""’\.\
- T S _\/%.2
P o< N,
e /@%\ﬁ.ﬁ\ssyﬂtﬁ/:
é\% #Supplled as ASSY only
\.\\3\
AR
TAORS YT ME, NO.SOIZERSRICE ENNELE,
Repar Part
This drive shaft is superseded by NO.90.
R HmES T e B = <+ |E RS w &
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P|  From ~ up TO SERIALNO. | REMARKS
1 5332 2509 000 |#)nir—2 CASE ASSY 1
1-1 | 5332 2501 000 |-z CASE 1
1-2 | 5332 2502 002 [Y+v7h SHAFT 1
1-3 | 5332 2504 000 |[hn'— COVER 1
1-4 | 53322505000 [A'ALE¥13 GEAR 15 1
1-5 | 5332 2507 000 |5 CASE 1
1-6 | 0750 0062 050 |A'7Yuy BEARING 1 |6205
1-7 | 0750 0060 060 |(A'7Yvy BEARING 2 |6006
1-8 | 0830 0500 750 [OYvy" O RING 1 |s75
1-9 | 0740 0003 000 |CYv¥’ RING 1 ]s30
1-10 | 7410 1004 000 |Fay3ty CAP 1 |PF1/2
1-11 | 3516 2302 000 |A4INY—ib SEAL OIL 1
1-12 | K712 0110 025 |F' Vb BOLT 6 |[M10x25
1-13 | 0750 0060 070 |A'7YvY BEARING 1 16007
1-14 | 0840 1020 407 |A4NY—b SEAL OIL 1 |UE20x 40X 7
1=15 | 5332 2503 000 |A'A'JLE ¥21 GEAR 21 1
1-16 | 5332 2506 000 |hF— COLLAR 1
1-17 | 0833 0000 800 |¥—ILT7yy+ SEAL WASHER 1 |sw-8
1-18 | K710 0108 016 |F& /b BOLT 1 |[M8x16
1-19 | 5332 2508 000 |R7"JvY" SPRING 1
2 F301 0110 000 |FFyb NUT 4 |M10
5 5332 2517 000 |t PIN 1
6 0350 0140 818 |PW WASHER 1 [8x18x1.6
7 0520 0125 016 |7ty PIN SPLIT 1 [25%x16
8 A650 0100 600 |4")—A=y7'IL NIPPLE GREASE 1 |A-M6
9 0350 0130 613 |PW WASHER 2 [6x13%x1.0
10 0550 0006 040 |27)U9'EY PIN SPRING 1 |6x40
90 5347 2511 000 | 3{UM—{KEY) PROPELLER SHAFT 1 BB
90-1 | 5347 2511 100 |9WA=97'IL NIPPLE GREASE 1 [BGN0O5-05FA | D 1 FER &

CM250

2015/February




5333 300A A77Uv7 Steering

e — 37

(w?

R nRES BRmAH E%] = <+ |E R i =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3001 000 [RTTYYT Assy. STEERING 1
2 5332 3004 001 |34 COLUMN 1
3 K710 0108 020 |Fif'ILb BOLT 6 |M8x20(7T)
4 5319 3002 000 |5997°=Y BOOTS 2
5 5319 3003 000 [*4/454 BAND 2
6 5333 3005 000 |7°F49k BRACKET 1
7 K712 0110 025 |Fif ILb BOLT 2 |M10x25
8 5332 3007 000 |¥'34vb JOINT 1
9 4105 3013 000 | ILE BOLT 2
10 A350 0106 002 [UTvk NUT 2 |mé
11 5332 3013 000 [¥+7b SHAFT 1
12 5332 3014 000 |37L%v7k SHAFT 1
13 0740 0002 500 |CYvy RING 1 |s25
14 5332 3011 000 |t°v PIN 1
15 5332 3012 000 |##'—b SUPPORT 1
16 5332 3008 000 |##'—b SUPPORT 1
17 K110 0108 016 |FiILb BOLT 10 |M8 x 16(4T)
19 5332 3009 000 |Ln'— LEVER 1
20 5332 3015 000 |tV PIN 1
21 0742 0100 800 [EYvy RING 2
22 3205 2004 000 (279 SPRING 2 |#50
24 3611 1807 000 |#3'T'A GROMMET 2 |c-6
25 5333 3011 000 [3vy—-I CONSOLE 1
26 3634 2123 000 [DU7'yYa BUSHING 1
27 5332 3017 000 |3'hM% RUBBER 1
CM250 2011/December




5333 300A A77Uv7 Steering

Rl HaES LR B = <+ |[= BEBREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
28 K110 0908 016 |Fi'JL+ BOLT 2 |M8Xx16
29 5332 3018 000 [AUh I HANDLE 1
29-1 5332 6001 000 |/7 Assy Knob assy 1
30 A360 0101 202 |SW WASHER 5 |12
32 5310 3071 000 [Yvyik'=) JOINT 2 |M12L
33 5333 3015 000 |44@yk" TIE ROD 2
34 A303 2112 003 |yt NUT 2 |M12L
35 A303 0112 003 |yt NUT 2 |M12
36 5310 3016 000 |Yvydh'—I JOINT 2 |M12
37 A303 0112 001 |+vb NUT 5 |M12
38 5333 3016 000 |47 PIPE 1
39 5332 3021 000 |4v¥al—% INSULATOR 2
CM250 2012/February




5332 310A

AT - #ELN— ( E7L—F JEHST Lo3— )

Drive

Lever

(Brake LHSTL)

R nRES BRmAH E%] = <+ |E R i =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3101 000 A% PEDAL 1
2 5332 3103 000 |7°L—F PLATE 1
3 K710 0108 020 |Fif'ILb BOLT 2 [M8x2007T)
4 5317 3302 000 [n'yb PAD 1
5 3709 3114 000 |~ 49k BOOTS 1
6 5332 3105 000 [mAyk ROD 1
7 0562 0108 022 |E5745%LY PIN 2 |p8x22
8 0350 0140 818 |PW WASHER 4 [8x18%1.6
9 0523 0108 000 |AFy7't™Y PIN SNAP 2 |8
10 5332 3106 001 [Y+7h SHAFT 1
11 5332 3107 001 [Ln— LEVER 1
12 5321 3113 000 |79 SPRING 1
13 0350 0140 618 |PW WASHER 1 |6x18x1.6
14 A300 0106 001 [+vyk NUT 1 |M6
15 A300 0106 003 [+vk NUT 1 |M6
16 5229 0105 000 |7")y7’ GRIP 1
17 5332 3111 000 [#i'—b SUPPORT 1
18 5332 3112 001 [7'34vk BRACKET 1
19 5332 3113 000 [#'/M GUIDE 1
20 F301 0108 000 [FFvyk NUT 6 |m8
21 5332 3117 000 |7°-) PULLEY 1
22 F301 0112 000 [FFvyb NUT 1 |M12
23 5332 3115 000 |[7'L—% BRAKE 1
24 5332 3116 000 |tV PIN 1
25 K110 0108 016 |Fi'ILb BOLT 3 |M8x16
CM250 2011/December




5332 310A

AT - #ELN— ( E7L—F JEHST Lo3— )

Drive

Lever

(Brake LHSTL)

R nRES BRmAH E%] = <+ |E R i =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
26 3513 3127 000 |A7")v4° SPRING 1
27 3630 4393 000 [AYF Wb ROD 1 |p8
28 3408 5008 000 |[vy#k'=) BALL 2 |M8
29 5332 3118 000 |44Oyk TIEROD 2
30 3208 3410 000 |4—=yn'y4ll TURNBUCKLE 1 M8 x50
31 5332 3119 000 [mAyk ROD 1
32 A301 0108 003 |Fvb NUT 3 [m8
33 A301 2108 003 |Fvh NUT 2 |msL
34 0520 0125 016 |7UEY PIN SPLIT 2 |25%16
35 5332 3120 000 |AykTyY ROD ASSY 1
35-1 | 53323121 000 |Ayh ROD 1
35-2 | 53323122000 |tV PIN 1
35-3 | 53133136 000 |27"Yv%" SPRING 1
35-4 | 0350 0160 828 |PW WASHER 1 |8x28x3.0
35-5 | 0741 0002 800 |CYv%’ RING 1 |H28
35-6 | K814 0108 135 |FfILb BOLT 1 |M8 x 135(8T)
35-7 | A301 0108 001 |Fvb NUT 1 |M8
35-8 | 3208 3410 000 |4—un'y4)l TURNBUCKLE 1 |M8 x50
CM250 2011/December




5332 320A TI~NVYTLN—

Auxiliary Shift

Lever

R nRES BRmAH E%] = <+ |E R E W i =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3201 000 |7—A ARM 1
2 F301 0108 000 |F¥vk NUT 1 |M8
3 5332 3202 000 Oy} ROD 1
4 0562 0108 022 |E5747E™Y PIN 2 |p8x22
5 0350 0140 818 |PW WASHER 2 |8x18%x1.6
6 0523 0108 000 |R+97'E™Y PIN SNAP 2 |11
7 5332 3204 000 |Lin— LEVER 1
8 K110 0108 016 |Fik"Jub BOLT 2 |M8x16
9 5310 4155 000 |4Yy7° GRIP 1
CM250 2011/December




5333 330A 7l—%

(%)

Brake(Left)

R MRES BB R Bl = <+ |= # R S & &
#
i

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3301 000 |A'%°)) PEDAL 1

2 0796 0161 815 |DUZ"yYa BUSH 2 [16x18x15

3 0350 0140 822 |PW WASHER 1 |8x22x1.6

4 K110 0108 016 JFk Lk BOLT 1 |M8x 16(4T)

5 3420 3026 000 |A'2Ln'yh BOOTS 1

6 5332 3305 000 |74%— WIRE 1 J7IL—%
7 5332 3307 000 |74%— WIRE 1 FE{TL/N—mh3T
8 0562 0108 022 |E574%EY PIN 2 |p8x22

9 0350 0140 818 |PW WASHER 3 |8x18x1.6

10 0523 0108 000 |A+97°EY PIN SNAP 2 |8

11 05200125 016 |7UEY PIN SPLIT 2 [25x%16

12 5332 3308 000 |Ln'— LEVER 1

13 5310 4155 000 |5")y7° GRIP 1

14 0742 0100 800 |EYv%" RING 1 [o8

17 3513 3131 000 |7'5AFyIn Ut BAND 3

18 5333.3306 000 |h5— COLLAR 1

CM250 2013/May




5332 340A T7avyZL/3—

Diff.

Lock

Lever

R nRES BRmAH E%] = <+ |E R i =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3401 000 [Lin— LEVER 1
2 0350 0140 818 |PW WASHER 1 |8x18x1.6
3 F301 0108 000 [FFvk NUT 1 |M8
4 3617 3227 000 [R7°vy° SPRING 1
5 5332 3402 000 [74+— WIRE 1
6 5332 3403 000 [Lin= LEVER 1
7 5310 4155 000 |4")y7° GRIP 1
8 0350 0140 618 |PW WASHER 1 |6x18x1.6
9 0523 0106 000 |AFy7'tY PIN SNAP 1 |6
CM250 2011/December




5332 350A

v—hk Seat

R MRES BB R Bl = <+ |= RS & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3501 000 |7°L—F PLATE 1
2 5332 3502 001 |7°L—F PLATE 1
3 K110 0108 016 JF& Lk BOLT 6 |M8x 16(4T)
4 5332 3503 001 |7°5vb BRACKET 1
8 5332 3506 000 |7'57vh BRACKET 1
9 5312 3514 000 |A77Yvs’ SPRING 1
10 5332 3507 000 |7°57yb BRACKET 1
11 3611 1807 000 |HI'T'A GROMMET 1 |C-6
12 F300 0106 000 |FFyb NUT 2 |M6
14 5332 3509 003 |79k BRACKET 1
15 03500140 822 |PW WASHER 1 [8x22x1.6
16 F301 0108 000 |F+vh NUT 4 |m8
17 5332 3511 000 |Y—F SEAT 1 |SC1A
17-1 | 53323511999 |4'Yy7° (5'L—) Grip 1 ¥ AR AR &
17-2 | 5332 3511 998 |F5R3%Y°(+) + PW SCREW set 1 ¥ AR &R &
18 0562 0108 035 |E574vEY PIN 1 |¢$p8x35
19 0523 0108 000 |A+97°E™V PIN SNAP 1 |13
20 5332 3512 000 |3'L1% RUBBER 2
21 3661 1457 100 |49)y7’ CLIP 6
22 K710 0108 025 |Fi /b BOLT 1 [M8x25(7T)
23 5332 3513 000 |MJA TRIM 2
24 | A1100108 016 |+ BOLT 4 [M8x16
CM250 2013/October




5332

RH

Forward

400A #UNU7 Link

11
. 10

14—y

“m//“%f@j

R mES B e B R B = <+ |[= R 5 " =
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5332 4001 000 |9 LINK 1
2 5332 4002 000 |9 LINK 1
3 5332 4003 001 |9 LINK 1
4 5321 4017 000 [7'L—F PLATE 1
5 5332 4004 000 |E™v PIN 2
7 0742 0101 200 |EYu%" RING 8 |pi12
9 5332 4007 000 |7v¥+ WASHER 8
10 0350 0151 226 |PW WASHER 4 |10x22x23
11 0520 0132 025 |[7YE"Y PIN SPLIT 4 3.2x25
12 A650 0100 600 [4")=A=y7")L NIPPLE GREASE 6 |A-M6
13 5332 4008 000 |9 LINK 1
14 5332 4009 000 |t~ PIN 2
15 5321 4091 000 |97 *A3COMP LINK ADJUSTER C 1
15-1 53214091 100 |7°L—} PLATE 1
15-2 5321 4091 200 |7°L—F PLATE 1
15-3 K712 0110 012 [F#'ILb BOLT 2 |IM10x12
CM250 2012/August




5335 405A HUZAYLA— ( HSTZAEE ) Cutting Adjus t(HSTLeverl)

..Chassis

R nRES BRmAH %l = <+ |E R E i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5335 4051 000 [Lin— LEVER 1
2 5332 4054 000 [7°F4vk BRACKET 1
3 0796 0161 815 |DU7'yva BUSH 2 |16x18x15
4 0742 0101 200 |EYYY RING 1 |12
5 K710 0108 020 |Fif'ILb BOLT 2 [M8x2007T)
6 5335 4052 000 |Ayyban— LOCK LEVER 1
7 5335 4053 000 |7'549b BRACKET 1
8 0550 0005 040 [27°Yu4't™ PIN SPRING 1 |5x40
9 3408 5202 000 [27°vy° SPRING 1
10 3606 2015 000 |7vvayn)oyt BOLT 1 |p8
11 5332 4058 000 |7")y7 GRIP 1
12 5332 4059 001 [7'74vk BRACKET 1
13 F301.0110 000 [F¥vyk NUT 2 [m10
14 5335 4064 000 |7°L—} PLATE 1
15 5335 4065 000 |7°L14% RUBBER 1
16 5332 4067 000 |40k TIE ROD 1 |L=140
17 3408 5008 000 |Jvyik'=) BALL 1 |m8
18 3522 4341 000 |Juoi'—) BALL 1 |m8L
19 F301 0108 000 [Fvk NUT 4 |m8
20 A301 0108 003 [+vk NUT 1 |M8
21 A301 2108 003 [+vk NUT 1 |m8L
22 5332 4068 000 [#"ZR7°)UY ABSORBER 1 |A1040-16442
23 0742 0100 800 |EYvY RING 1 |o8
24 0350 0141 022 |PW WASHER 1 |10x22%1.6
25 0520 0125 020 |7JE'Y PIN SPLIT 1 |2.5%20
CM250 2012/February




5335 410A HIUI—

RH

Cutting Blade

17
160

38 ®—5
$—31

Shield

SO01

Forward

R nRES BRmAH Bl = <+ (B R E i =
#
i3

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
S01 5335 410A 000 |h')nhn'—9347 Cover set 1 NO.1 - NO.38% =1

1 5335 4101 000 [#HYnhn'— COVER 1

2 5332 4112 000 [7°L—} PLATE 1

3 5332 4113 000 |7'L1% RUBBER 1

4 5332 4115 000 [7'%vb BRACKET 1

5 F301 0108 000 [FFvk NUT 17 [M8

6 5321 4124 000 |3'L1% RUBBER 1

7 5321 4126 000 |7°L—=F PLATE 2

8 K110 0108 016 [Fik'JL+ BOLT 8 |M8 x 16(4T)

9 5335 4102 002 |hn'— COVER 1 |Right

10 5335 4103 000 [hn— COVER 1 |Left

11 5335 4104 001 [hn— COVER 1 |Right

12 53354105 000 [hn'— COVER 1 |Left

13 5335 4106 000 |tV PIN 2

14 5116 3075 300 |A7"Yv9 SPRING 2

15 5335 4107 000 |tV PIN 2

16 0350 0161 630 |PW WASHER 2 [16x30x3.0

17 0740 0001 600 |CYvy RING 2 |s16

18 5335 4108 000 |7°L—} PLATE 1

19 5335 4109 000 |7°A14% RUBBER 2

20 5335 4111 000 [&'ILb BOLT 6 |M6x12

21 A350 0106 002 Uty NUT 6 |mé

22 5335 4112 000 |7'L—} PLATE 1

23 5335 4113 001 |7°54yb BRACKET 1 |Right

24 5335 4114 001 |7'54yb BRACKET 1 |Left

CM250

2012/November




5335 410A HIUI—

RH

Cutting Blade

Shield

SO01
Forward
R nRES BRmAH %l = <+ |E R E i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
25 5335 4115 000 [7°L—F PLATE 1
26 5335 4116 000 [7°L—F PLATE 1
27 5335 4117 000 |Ayh ROD 2
28 3408 5202 000 [R7°vy° SPRING 2
29 0350 0160 835 |PW WASHER 2 |8x35%30
30 A301 0108 001 [F+vk NUT 2 |m8
31 0350 0140 822 |PW WASHER 5 |8x22x1.6
32 5335 4121 001 7L = PLATE 1
33 5335 4122 000 |i—2 HOSE 1 JL=340
34 5108 4818 000 [ABANUI BAND 2 |15-24
35 0350 0130 613 |PW WASHER 6 |6x13%x1.0
36 5335 4123 000 |3°L14% RUBBER 1
37 5335 4124 000 |7°34vk BRACKET 1
38 5335 4125 000 |3°L44% RUBBER 1
CM250 2012/November




5335 420A HVUs,y Cutting Blade
€
R nRES BRmAH E%] = <+ |E R i =
#
o %
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 3619 4024 000 |V4 SHIM 1
2 5321 4201 000 |#'A BOSS 1
3 5335 4205 000 [hn— COVER 1
4 5332 4201 000 |AT— STAY 1
5 5321 4207 000 |-} GUARD 1
6 A304 0116 003 [+vk NUT 2 |M16
7 A545 0612 030 |F¥y7 R41)1- BOLT 2 |M12x30
8 0350 0161 630 |PW WASHER 1 [16x30%3.0
S01 | 2332 4202 010 |hYntyMF1.474) CUTTER 1
4-3 | 53324203 000 |tV PIN 2 2591 B 5)
4-4 | 53314207 000 (279 SPRING 2 2591 B 5)
CM250 2011/December




5332 430A HUTlL—% Cutter

Brake

R HamES EISLER B = < |E R " &
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 4301 001 Y% LINK 1
2 0796 0161 825 |DU7"v¥a BUSH 1 |16x18%25
3 0742 0101 200 |EYVY" RING 1 (12
4 5310 4301 000 |A)n7'L—% BRAKE 1
5 F301 0108 000 |FFvyh NUT 2 |M8
6 K710 0108 020 |Fi bk BOLT 1 [M8x20(7T)
7 3646 4845 000 |Ayk BOLT 1
8 3208 3410 000 |3=Yi'99l TURNBUCKLE 1 |M8 x50
9 5332 4308 000 |&'JLk BOLT 1
10 A301 0108 003 |+vk NUT 1 |M8
11 A301.2108 003 |+vt NUT 1 |M8L
12 0350 0140 818 |PW WASHER 2 |8x18X%X1.6
13 0520 0125 016 |7ty PIN SPLIT 2 |25%x16
14 5347 2405 000 |A7")v9 SPRING 1
15 5332 4311 000 |7°L—} PLATE 1
CM250 2013/October




5339 500A ¥—%( EHN ) Mark( Japan )

| 16 23 15

10_11==12-

o \ 20
==
——=AHSTL/A—{t#: I

6

viewH
N
x

Rl HaES LR B = <+ |=E BEBREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
SO1 5339 500A 000 |v—9tyt MARK  set 1 JP/2WD/CM250RC
3 5335 5003 000 |¥—% MARK 2
4 5335 5005 000 |¥—% MARK 1
5 5335 5006 000 |¥—% MARK 1
6 5332 5009 000 |¥—% MARK 1
7 5332 5011 000 |v¥—=% MARK 1
8 5332 5013 000 |¥—% MARK 1
9 5332 5014 001 |¥—% MARK 1
10 5332 5115 000 |¥—% MARK 1
11 5332 5116 000 |v—7% MARK 1
12 5332 5117 000 |v—% MARK 1
13 5332 5018 000 |¥—% MARK 1
14 5332 5019 001 |¥—% MARK 1
15 5332 5021 000 |v—% MARK 2
16 5332 5023 000 |¥—% MARK 1
17 5340 5003 001 |v—% MARK 1
18 3570 5026 000 |v—% MARK 4
19 5335 5025 002 |v—% MARK 1
20 5321 5016 000 |v—% MARK 1
22 5332 5026 000 |v—% MARK 2
23 5321 5021 000 |v—% MARK 1
24 5321 5024 000 |v—% MARK 1
26 5321 5111 000 |v—% MARK 1
CM250 2012/August




5339 500A ¥—%( EAN ) Mark( Japan )

SO14

view Dé‘;"* /

— -

N\ N
WaNEE—

A
=y

16 23 15

10_11=12= b b
S

== GHSTL/\—{tik: JH#E

6
ﬂjzr\r’umn ,

Rl HaES LR B% = <+ |=E BREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
28 5332 5031 000 |¥—% MARK 1
29 5332 5032 000 |¥—% MARK 1
30 5335 5028 000 |¥—% MARK 2
31 3655 6015 000 |743% MARK 1
32 5339 5003 000 |¥=% MARK 1
CM250

2012/August




5339 530A 7YV7svy (EHAN)

Accessories ( Japan )

e
/
//
//
-~
.ffT
2 GM:* ;ﬁfﬁ’
‘-\__x\ ﬁfﬁt}l—
~_ oA
..
/’/
-
-
e fﬂ\
4 _,j\
\‘*--..,_,.)
et |30
\\ \ ]
— N O/
R MRES EIETE2 B & <t = B OR s 5 =
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3544 7003 000 |n'y)' BAG 1
2 5335 5301 003 |M)7Vh{tY Y3 MANUAL 1 JP-CMX227/CM226/CM185/CMX186
30 | 79999 6018 000 |27°L— SPRAY 1 |FFagh{10— Option
30 | 79999 6016 000 |27°L— SPRAY 1 |FA-GALyE Option
30 | 79999 6009 000 |27°L— SPRAY 1 [¥+=3L7' - Option
30 | 79999 6017 000 |A7°L— SPRAY 11793999 — Option
30 | 79999 6026 000 |R7'L— SPRAY 1 [3e5L7a = Option
31 5310 9911 000 |A4JL(HST) 1L HST OIL 4 |20W-50 Option
CM250 2013/May




5333 0201 000 E2#RE (EMA) Diagram (Japan)

AYESA P2ATF

RYVaAVFA bAYRSA b+
5Wx 2 25W/25W
(BIERIE3. 4W) -

Low —
(9™ =
a
SERVF
0. ESVLI:‘AZ
2] 1]
—1 —
[Fowo | ]
a 30c32 30b)] 41 Og 0e30a41 30d
EERE PEEE a REEE -
=T
12V./3. 4W
FANEESVT - .
o son =0T
Fre—J24I
MAX:15A
N
PIA=H ° e PARUVY 5. BA
=T .
1. 25Br Sis! é g L¥ailb—4
[2 ]2~
0 0. 858 ?
15| 1. 25Br
20[ 1. 25RW 1.25RY  [aok R R DY b
3 een = R YLIARILT
[8 | ar
4 [Ba 28w E@ ) )
% EPESIV ST
B . | 1osey [oa pql 1 osew
P koM R e = TT
Br. 2R 2RB 2RB
‘E G 2h i}
g 1
ob] & 28—2E—4
£
— _ —_ 8 BY.
18O=JL—(R5—1) 5 [2em
6 | 2BW
S o
i 4al BG 8
= (s oc| B EB_20BY HEB 20BY
RO=YL—(fF1k) 16l e © €8 208y
w
NADFIFAIF oNC RN Inc "
[#2957 lcoM o] B RY
@ Jofo] \CSM w ‘I Ba
o s s O 4]
BOREN
K5 a-w [PWB
F-R #-G wia
-y *—Br
i | R
®-P EE-Lg
#-v KE—Sb
EHIZAVSRICAVSHE, ETHEF/X130. 5ERT.




	A001
	E001
	5339000a
	5332010a
	5333020a_01
	5333020a_02
	5332030a_01
	5332030a_02
	5335100a
	5332120a
	5336125ｂ_01
	5336125ｂ_02
	5335130a
	5336200b
	5332205a
	5336210a_01
	5336210a_02
	5336220a
	5336230a
	5335235a
	5332240a
	5332250a_01
	5333300a_01
	5333300a_02
	5332310a_01
	5332310a_02
	5332320a
	5333330a
	5332340a
	5332350a
	5332400a
	5335405a
	5335410a_01
	5335410a_02
	5335420a
	5332430a
	5335530a



